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SHEAR

Model JS1600

IMPORTANT — To assure product SAFETY
and RELIABILITY, repairs, maintenance or
adjustments should be performed by
MAKITA Service Centers or other quaiified
service organizations. Always use MAKITA
replacement parts.




Part No. Part No.

Fig. No. Used Description Fig. No. Used Description

1 9111563 4  SCREW M4X30 28 * 1 HEX SOCKET HEAD BOLT

2 1567256 1 GEAR HOUSING 29 311500-8 1 YOKE

3 2110293 1 BALL BEARING 627 30 * 1 HEXNUT

4 2538237 1 WASHER7 31 251986-3 1 SCREW M6X6

5 331151-1 1 ROD 32 9111589 2  SCREW M4X30

6 212063-6 1 NEEDLE BEARING 1012 33 411827-7 1 MOTOR HOUSING COVER

7 2537582 1  WASHER 10 34 9111319 2  SCREW M4X18

8 1531381 1 CRANK SHAFT 35 687001-1 1  STRAIN RELIEF

9 2537150 1 WASHERS6 36 643550-8 2 BRUSH HOLDER CAP

10 156731-0 1 GEAR HOUSING COVER 37 6430532 2 CARBON BRUSH (CB-53)
{With Needle Bearing 212011-5) 38 6518170 1 SWITCH

11 2110332 1 BALL BEARING 608LB 39 9531062 2 RIVET

12 2410817 1 FAN 41 ‘e 1 MOTOR HOUSING {With 2 ea. BRUSH

13 611431-4 1 ARMATURE ASSEMBLY HOLDER 643557-4)
{Assembled fig. 11-15) 42 682500-8 1 CORD GUARD

14 681614-0 1  INSULATION WASHER 43 6540189 2 GARTER SPRING

16 211028-5 1 BALL BEARING 627LB 44 664013-1 1  CORD With Plug (2X18X8, SJT)

16 £21416-2 FIELD ASSEMBLY 45 2320622 1 LEAF SPRING
{(With fig. No. 43) 46 961017-7 1 STOP RING

17 263002-9 1 RUBBERPIN 4 47 341651-3 1 SWITCH LEVER

18 . 2 e 48 2566268 1 PIN4

19 ‘2630029 1 RUBBER PIN 4 49 4117849 1 SAFETY LOCK

20 2561103 1 PING 55 410048-8 1 WRENCH HOLDER

21 9134274 1 SCREW M8X16

22 341676-7 1 PROTECTOR

23 942101-7 1 WASHERS

24 922207-7 1 BOLT M5X10 ACCESSORIES

25 321311-3 1 BLADE HOLDER

26 2533342 03 WASHER 5 401 783201-2 1 HEXWRENCH 3

27 9221128 1 BOLT M4X10 402 - 2 SHEAR BLADE

SERVICE CHANGE
1. Changes on Shear Blade.

*SEE SERVICE CHANGE 1
** SEE SERVICE CHANGE 2

Fig. 402 is threaded.

Fig. | Description Type 1 Type 2
98 Hex Socket Part #922137-2 Part #922127-5
Head Bolt (Size:M4x20) (Size:M4x16)
30 Hex Nut Part #252036-7
Part #191384-8
402 Shear Blade (Discontinued) Part #191384-8A

The above parts are completely interchangeable as a set.
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SERVICE CHANGE

2. Change on Motor Housing

Type 1
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Fig. Description Type 1 Type 2
Part #925183-4 Part #265891-8
18 Hex Bolt M4x55 Tap Screw M4x55
41 Motor Housing f;i;cggigzggé; Part #157720-8

The above
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parts are completely interchangeable as a set.
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